
85

83

90

70

51

8786

88

89

71

72

66

73
74

102

69

68

76

75

77

67

67

52

91

64

65

81
82

80

93

92

78

63

41

95

36

34

35

25

16

11

14

13R13B

12

23
22

29

28

18

17

17

19

20

27

10

1

2

3

4

5

67 8

21

9
26

24

60

6145

46

43

42

33

103

107
106

105

50

37

38

39

40

54

55

56

58

59

62

96

49

44

48

79

94

97

99
100

47

57

104

15

PPAARRTTSS  DDIIAAGGRRAAMM

MMAXXUM  74/H - 42"
7744  LLBBSS  TTHHRRUUSSTT
2244  VVOOLLTT

Mom & Dad
Text Box
For parts and service
call toll free: 1-888-404-1119
www.mikesreelrepair.com

Mom & Dad
Text Box
For parts and service
call toll free: 1-888-404-1119
www.mikesreelrepair.com



PP
AA

RR
TT

SS
  LLIISS

TT2-100-103 ARMATURE ASSEMBLY 24V 4"74#

788-040 RETAINING RING

431-160 HOUSING ASSEMBLY CENTER 4.0 TXT 

2-300-160 BRUSH END HOUSING ASSEMBLY

144-017 BEARING- FLANGE  (SERVICE ONLY)

880-025 **SEAL [2.EA]

2-400-160 PLAIN END HOUSING ASSEMBLY

144-021 BEARING SPHERICAL 

784-025 BEARING RETAINER

991-040 WASHER- FELT

188-094 BRUSH 4" TERMINAL [2.EA] 

738-040 BRUSH PLATE 

640-015 LEADWIRE-BLK 10 AWG [2.EA]

640-119 LEADWIRE-RED 10 AWG [2.EA]

975-041 SPRING- TORSION [2.EA]

116-025 BALL- STEEL

303-043 THRUST DISC-METAL

701-043 **O-RING [2.EA]

701-009 **O-RING —THRU BOLT [2.EA]

830-027 SCREW -SELF THREAD 10-32X2 [2.EA]

830-094 THRU BOLT 12-24X10.31 [2.EA]

973-025 SPACER- BRUSH PLATE  [2.EA] 

990-051 WASHER- STEEL 

990-052 WASHER- NYLATRON

2317036 MTR ASSEMBLY 24V 4” VARS 

2032058 TUBE- COMPOSITE 42”

1378129 PROPELLER KIT

2331120 PROPELLER -W.WEDGE 

2091701 WASHER-PROP LARGE) 

2093101 NUT-PROP,NYLOC LARGE MAX101

2092600 PIN-DRIVE  SS

2771866 MOUNT, BOW ASSEMBLY W/BOWGRD 

2264241 ARM-UPPER FW,STD     

2293501 BUSHING, STAINLESS STEEL [4.EA]

2263500 BOLT, SHOULDER  MAXXUM [2.EA]

1

2

3

4

5

6

7

8

9

10

11

12

13B

13R

14

15

16

17

18

19

20

21

22

23

24

25

■

26

27

28

29

■

33

34

35

2994307 ARM-LOWER ASSY,STD,FW,EX

2263912 MOTOR REST STD MAX

2265514 DECAL-MAXXUM,MOTOR REST [2.EA]

2261505 SPACER, MOTOR REST [6.EA]

2773987 BOWPLATE,STD FW/INSERT

2251601 ROPE- 40”, MAXXUM MOUNT

2261708 WASHER-3/8”X1/2”X.010  SS [2.EA]

2236000 BEARING NYLINER- [2.EA]

2263434 SCREW, 8-18 K 1” PPH SS [2.EA]

2152610 SPRING-PIN LOCKBAR [2.EA]

2233600 LOCK BAR-BOW MOUNT

2233602 LOCK BAR, REAR - ZINC

2152700 SPRING- LOCKBAR CAD.PLT

2262703 SPRING STOP   MAX

2153602 EYE SHAFT-2LOCKBAR STD

2260506 HINGE-PIN  HEADLESS ZINC

2293811 YOKE, MAX MNT-POLYPROPYLE

2991866 BOWGUARD ASSEMBLY-HAND CTRL

2772315 BRACKET BASE TOP/INSERT

2991993 BRKT BTTM/BEARING FW ASSEMBLY

2772352 EYELET-ROPE KIT

2263402 SCREW 1/4-20 K 3/4” ZINC

2263404 SCREW-1/4-20X2 1/4 SHCP [2.EA]

2261525 SPRING-SLEEVE UPPER

2261535 SPRING SLEEVE, LOWER

2264702 INSERT-TUBE (2 PER) B.MNT [2.EA]

2262704 SPRING, BOWGUARD, HAND CT

2011365 SCREW-COLLAR/NEW KNOB

2031520 COLLAR-DEPTH W/O INSERT

2011365 SCREW-COLLAR/NEW KNOB

2302743 SPRING-DETENT HANDLE-TILT

2303412 SCREW-6-20~X 5/8 SELF TAP [6.EA]

2332900 STRAIN RELIEF-C.CORD/C.BX

2303001 RING-PIG LOXIT HILL #2

2062593 CONTROL BOX,FW, .875 BORE, ZNC

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

■

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

2990914 HANDLE ASSEMBLY W/O U-JOINT

2302742 SPRING-DETENT (OFF)  SS

2302745 SPRING-RELEASE BUTTON SS

2303720 RELEASE BUTTON-HANDLE

2060409 HANDLE- TOP HALF MAXIMIZE

2060415 HANDLE - LOWER HALF

2303412 SCREW-6-20 X 5/8 SELF TAP [5.EA]

2060005 BEARING-HANDLE PIVOT [2.EA]

2302600 PIN-ACTUATOR

2302850 ACTUATOR-CAM

2302851 ACTUATOR-FWD/REV

2302740 SPRING- ACTUATOR

2302741 SPRING-CAM ZNC PLTD STEEL

2344005 CONTROL BOARD ASSEMBLY 

2223430 SCREW #8X3/4 PPH TYPE 25 SS [2.EA]

2061515 COLLAR-CTRL BOX FRS-WTR

2260290 CONTROL BOX COVER BLACK

2265535 DECAL COVER, MAXXUM 74/H

2301710 WASHER-INSUL. TRANSF.BAR [2.EA]

2372100 SCREW-8-18 X 5/8 THD* SS [2.EA]

2383407 SCREW-10-24 X 2” PPH ZINC

2383124 NUT-10-24 NYLOC ZINC

2301310 SCREW-8-18 X 1/2 SS [2.EA]

2150400 PULL-GRIP 

2151700 WASHER-EYE SHAFT .562 OD 

2994830 BAG ASSEMBLY-MAXXUM 

2263431 SCREW 1/4-20 X 3.5 PPH [6.EA]

2261713 WASHER-1/4 FLAT SS [6.EA]

2263103 NUT-1/4-20 NYLOCK-JAM SS [6.EA]

2330600 LEADWIRE 10GA. RINGS

2262607 PIN-CLEVIS ZP MAXXUM BWGD

2260801 CLIP- SPRING ZP MAX BG

2262605 PIN- BWGRD UPPER THREADED ZP

9908236 WASHER- 1/4 FLAT ZINK [2.EA]

2223100 NUT-TENSION 5/16-18 SS [2.EA]

71

72

73

74

75

76

77

78

79

80

81

82

83

85

86

87

88

89

90

91

92

93

94

95

96

■

*97

*99

*100  

102

103

104

105

106

107

**Seal & Oring Kit P/N 2889460                   * This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required.                                                      P/N 2265001   REV J 7-01

In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,
706 Holly Lane, P.O.Box 8129, Mankato, Minnesota 56002-8129. In Canada, parts may be
ordered from any of the Canadian Authorized Service Centers shown on the enclosed list.
Be sure to provide the MODEL and SERIAL numbers of your motor when ordering parts.
Please use the correct part numbers from the parts list. Payment for any parts ordered
from the MINN KOTA parts department, may be by cash, personal check, Discover Card,
MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

Fora da América do Norte, queira consul-
tar a lista anexa para identificar o Centro
de Seviço Autorizado MINN KOTA. Não
deixe de incluir o número do MODELO e o
número de SÉRIE do seu motor ao pedir
peças. Sempre use os números corretos
das peças da lista de peças.

Hors de États-Unis, voir la liste ci-jointe pour le
Centre de Service Agréé MlNN KOTA le plus
proche. Lors d'une commande, ne pas oublier
de fournir le numéro de modèle et le numéro
de série du moteur. Toujours mentionner le
numéro de pièce exact figurant sur la liste des
pièces de rechange.

Fuera de los Estados Unidos, consultar la lista
anexa para ubicar el Centro de servicio autor-
izado MINN KOTA. No dejar de incluir el
número del MODELO y el número de SERIE
del motor para el cual se solicitan las piezas.
Usar siempre los números de pieza correctos
indicados en la lista de piezas.

PP
AA

RR
TT

SS
  LLIISS

TT

Mom & Dad
Text Box
For parts and service
call toll free: 1-888-404-1119
www.mikesreelrepair.com



MMAAXXIIMMIIZZEERR::
Les circuits électroniques à transistor du Maximizer intégrés créent une modulation d'amplitude des impulsions qui permettent un

temps de fonctionnement plus long et allongent la durée de vie de la batterie. Avec le fonctionnement sur une seule batterie, la
commande de vitesse Maximizer peut entraîner des interférences avec l'affichage de la sonde de profondeur. Il est recommandé
d'utiliser une batterie séparée pour le moteur de pêche pour palier cet inconvénient. En l'absence de batterie séparée, utiliser un
ffiill  ddee  mmaassssee  aavveecc  ffuussiibbllee.. Appeler le service entretien au 1-800-227-6433 pour recevoir gratuitement cet accessoire.

Ce fil met à la masse la borne négative de la batterie qui alimente le moteur sur n'importe quelle pièce métallique en contact avec
l'eau. Dans tous les bateaux, brancher l'extrémité fusible à cosse ronde sur la borne négative de la batterie ou sur toute pièce
reliée à la borne négative de la batterie. L'autre extrémité peut être raccordée à plusieurs endroits.

BBaatteeaauuxx  ddee  ffiibbrree  ddee  vveerrrree:: BBaatteeaauuxx  dd''aalluummiinniiuumm::
• Sur le hors-bord. • sur la borne négative de la batterie de démarrage.
• Sur la borne négative de la batterie de démarrage. • sur la bande négative du panneau des fusibles.
• Sur la borne négative du panneau de fusibles.

MMAAXXIIMMIIZZEERR::
A eletrônica embutida do Maximizer cria uma modulação de faixa de pulso para fornecer um tempo de duração mais longo e uma

vida útil da bateria mais extensa. Com o controle de velocidade do Maximizer, você pode, em aplicações de bateria única, sofrer
alguma interferência no seu monitor de busca de profundidade. Nós recomendamos que você use uma bateria marinha de ciclo
profundo separada para seu motor de trole para resolver esta questão. Se uma bateria separada não for uma opção, uma fio de
aterramento fundido está disponível para lhe ajudar a resolver o problema. Ligue para o nosso departamento de serviço no
número 1-800-227-6433. O fio de aterramento fundido lhe será enviado sem custos.

O propósito do fio é aterrar o borne negativo da bateria do motor de trole a qualquer objeto metálico que tocar na água. Em todos
os barcos, conecte a extremidade fundida com terminal em anel ao borne negativo da bateria do motor de trole, ou a qualquer
conexão que leva ao borne negativo da bateria. A extremidade não fundida do fio de ateramento pode ser conectada a vários
locais.

BBaarrccooss  ddee  ccaassccoo  ddee  ffiibbrraa  ddee  vviiddrroo:: BBaarrccooss  ddee  ccaassccoo  ddee  aalluummíínniioo::
• Ao fora-de-bordo. • Ao borne negativo da bateria de manivela.
• Ao borne negativo da bateria de manivela. • À banda negativa do painel de fusíveis.
• À banda negativa do painel de fusíveis.

MMAAXXIIMMIIZZEERR::
El sistema electrónico sólido incorporado del Maximizer crea una modulación de pulso ancho para proporcionar una mayor vida de

funcionamiento y para extender la vida de la batería. Con el control de velocidad del Maximizer se puede, con aplicaciones
simples de la batería, experimentar ciertas interferencias en el indicador de profundidad. Recomendamos el uso de una batería
marina de ciclo profundo para su motor de arrastre, con el fin de solventar esta condición. Si no se dispone de una batería
adicional, se puede usar un cable de ttoommaa  ddee  ttiieerrrraa  ccoonn  ffuussiibbllee para solucionar el problema. Ponerse en contacto con nuestro
departamento de mantenimiento llamando al 1-800-227-6433. El cable de toma de tierra con fusible le será enviado sin recargo.

El propósito del cable de toma de tierra es conectar a tierra el borne negativo de la batería del motor, usando cualquier objeto
metálico que esté en contacto con el agua. En todas las embarcaciones, conectar el extremo con fusible del terminal en aro
con el borne negativo de la batería del motor de arrastre, o a cualquier otra conexión que lleve al borne negativo de la batería.
El extremo sin fusible del cable de toma de tierra puede ser conectado en varios emplazamientos.

EEmmbbaarrccaacciioonneess  ccoonn  ccaassccoo  ddee  ffiibbrraa  ddee  vviiddrriioo:: EEmmbbaarrccaacciioonneess  ccoonn  ccaassccoo  ddee  aalluummiinniioo::
• Al fueraborda. • Al borne negativo de la batería de arranque
• Al borne negativo de la batería de arranque. • A la banda negativa del panel de fusibles.
• A la banda negativa del panel de fusibles.

MMAAXXIIMMIIZZEERR::
The built-In Maximizer’s solid state electronics create pulse width modulation to provide longer running time and extended

battery life. With the Maximizer speed control you may, in single battery applications, experience some interference in your
depth finder display. We recommend that you use a separate deep cycle marine battery for your trolling motor to alleviate this
condition. If a separate battery is not an option, a fused grounding wire is available to help you solve the problem. Call our
service department at 1-800-227-6433. The ffuusseedd  ggrroouunndd  wwiirree  will be sent to you at no charge.

The purpose of the wire is to ground the negative post of the trolling motor battery to any metallic object which touches the
water. In all boats, connect the fused end with ring terminal to the negative post of the trolling motor battery, or to any
connection that leads to the negative post of the battery. The non-fused end of the ground wire can be connected to several
locations:

FFiibbeerrggllaassss  hhuullll  bbooaattss:: AAlluummiinnuumm  hhuullll  bbooaattss::
• To the outboard. • To the negative post of the crank battery.
• To the negative post of the crank battery. • To the negative strip on the fuse panel.
• To the negative strip on the fuse panel.

MM
AA

XX
IIMM

IIZZEE
RR

MM
AA

XX
IIMM

IIZZEE
RR

MM
AA

XX
IIMM

IIZZEE
RR

MM
AA

XX
IIMM

IIZZEE
RR

8

MMAAXXXXUUMM  7744//HH Wiring Diagram

WW
IIRR

IINN
GG

  DD
IIAAGG

RR
AAMM

SSCC
HH

ÉÉMM
AA  DD

EE  CC
ÂÂBBLLAAGG

EE
DD

IIAAGG
RR

AAMM
AA  DD

EE  FFIIAAÇÇ
ÃÃOO

DD
IIAAGG

RR
AAMM

AA  DD
EE  CC

AABBLLEEAADD
OO

BLACK

CONTROL BOARD

RED

RED 

POT BOARD

  CONNECTING WIRE

BLACK 

13

Mom & Dad
Text Box
For parts and service
call toll free: 1-888-404-1119
www.mikesreelrepair.com




